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TEST REPORT

Report No.: WT2025E09A00035G1E

Entrusted by: Langfang Air-Tight Energy Saving Technology Co., LTD

Sample Name: Insulating glass

Test Type: Entrustment Test
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Notice

1. This test report is invalid without the seal or cross-page seal.

2. This test report is invalid without the signatures of the related persons.

3. This test report is invalid if erased, altered or copied partially.

4. Any doubt should inform us within 15 days after receiving the test report.

5. The entrustment test samples and relevant information are provided by entrusted
body, the laboratory is not responsible for authenticity. The results shown in this
report refer only to the samples tested.

6. This test report is printed on anti-counterfeiting paper. Copies made from original
should have grid shadings. The numbers on the back of the data sheet are i’andom

and not related with the report.

Laboratory contact information:
Address: No.1 Guanzhuang Dongli, Chaoyang District, Beijing, 100024, P.R. China.
Web: www.ctc.ac.cn

Customer online service platform: https://www.ctc-online.cn

Telephone of service reception: 400-010-0010, +86-10-51167681
Email of service reception: ywjd@ctc.ac.cn

Telephone of genuine enquiries and complaints: 400-010-0010, +86-10-51167679
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China Testing & Certification International Group Co., Ltd.
China National Safety Glass & Quartz Glass Test Center

Test Report
Report No.: WT2025E09A00035G1E Page 1 of 2
Sample Name | Insulating glass Test Type Entrustment Test
Langfang Air-Tight Energy :
Bnerustee ny Saving Technology Co., LTD Trademark
Y I Sample Meet the requirements
Status of testing
Reception Sample .
Dt January 07, 2025 Quantity 15 pieces
Production
Date/ Batch | — Model/Size | 502mmx352mmx>22mm
No.
January 10, 2025-
Test Method | Shown on data sheet. Test Date April 18, 2025
CriteoR EN 1279-2:2018 Glass in building — Insulating glass units — Part 2: Long |

term test method and requirements for moisture penetration

Test Item Moisture penetration index

*The test result conforms to the requirements of EN 1279-2:2018. The

result is shown on Page 2.*

Conclusion

RN

g Y,
Z 9%
21051015]

Remark:
The entrusting party is responsible for the following submitted information:

Structure: 5 mm Clear glass+12 mm SFS+5 mm Clear glass.
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Approved by: =& }‘%Checked by:*j' T/(; é}j&_Compiled by:“%&

Laboratory address: No.l Guanzhuang Dongli, Chaoyang District, Beijing, 100024, P.R. China
Tel: +86-10-51167681
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China Testing & Certification International Group Co., Ltd.
China National Safety Glass & Quartz Glass Test Center

Test Report
Report No.: WT2025E09A00035G1E Page 2 of 2
Test Item Moisture penetration index
EN 1279-2:2018 Glass in building — Insulating glass units — Part 2:
Long term test method and requirements for moisture penetration
Test Method | EN 1279-4:2018 Glass in Building-Insulating Glass Units-Part 4:
Methods of test for the physical attributes of edge seal components and
inserts, Annex F
Requirements in EN 1279-2:2018:
R ; ¢ 1.The average moisture penetration index (/,,) of five test specimens
i(gll.rem.en shall not exceed 0.20 (or 20%).
OL L X1feTion 2.The moisture penetration index of any test specimen shall not exceed
0.25 (or 25%).
Test Result
h . .
Sample No. Moisture penetration index A RPRS R peRsRan
index (Z,y)
! 0.131
6 0.136
7 0.128 0.127
8 0.116
9 0.122
Item Pass
Conclusion
1. Test location: Guanzhuang;
2. Main test equipment: J-38 ESJ200-4 Electronic scales, J-27-1
Remark QHX-012 Weather cycle phase test chamber, J-74 V20 Karl-fischer
moisture meter, J-26 GDJW-015 High and low temperature test
chamber.

End of the report

Laboratory address: No.l1 Guanzhuang Dongli, Chaoyang District, Beijing, 100024, P.R. China
Tel: +86-10-51167681
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